

TEST REPORT

Report No. : CH:TX:1420030866

DATE : 08/06/2010

EURO SHOE COMPONENTS PVT.LTD
478/33-A, CORAMANDEL ROAD, SIPCOT,
RAMPET-632 403
INDIA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

PRODUCT DESCRIPTION	SOLE				
	01 PAIR RUBFLEX BLACK SOLE				
COLOUR	BLACK				
ORDER NUMBER	004/20010-11				
ARTICLE NAME	GABIAND				
SAMPLE RECD ON	03/06/2010	TEST START DATE	03/06/2010	TEST END DATE	05/06/2010
TEST(S) REQUIRED	PHTHALATES				

per pro SGS India Private Ltd.



Authorised Signatory

K. KRISHNAVENI
Junior Executive

TEST REPORT

Report No. : CH:TX:1420030866

DATE : 08/06/2010

R E S U L T S

PHthalATES

SOLVENT EXTRACTION/GC-MS DETERMINATION

SOLE - BLACK

Butyl Benzyl Phthalate	n.d.
Bis(2-EthylHexyl)Phthalate	n.d.
Di-n-Butyl Phthalate	n.d.
Di-n-Octyl Phthalate	n.d.
Di-Isononyl Phthalate	n.d.
Dodecyl Phthalate	n.d.

Note : n.d. - Not Detected , Detection Limit : 0.01%

***** End of Page*****

TEST REPORT

Report No. : CH:TX:1420030866

DATE : 08/06/2010

RESULTS



**** End of Report ****